SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG401530C

FR1 n70 / 15MHz / CP OFDM / 64QAM / Full RB
Lowest Band Edge

Highest Band Edge

Ref Level 30.00 dBm  Offset 10,1048 Mode Sweep

saL Ref Level 30.00dBm  Offset 10.1008 Mode Sweep

S6L
Count 100/100 Count 100/100
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2 Result Summar 2 Result Summa
1685 GHz 1694 GHz 1.000 MHz 1.69398 GHz -28.14 dBm -15.14 dB 1.700 GHz 1.710 GHz 100.000 kHz 1.70884 GHz 0.78 dBm -29.22 dB
1694 Ghz 1695 Ghz 150,000 kHz 169499 GHz -31.79 dBm -18.79 dB 1710 8Hz 1711 6Hz 150.000 kHz 1.71002 GHz -29.35 dBm -16.35 dB
1,695 GHz 1.710 GHz 100.000 kiz 1.70839 GHz 0.77 dBm -29.23 dB 1711 GHz 1720 Gz 1.000 MHz 1.71114 GHz -25.10 dBm -12.10d8
[

03:45:28 PM  06/11/2025 03:48:29 PM 06/11/2025

FR1 n70 / 15MHz / CP OFDM / 256QAM / Full RB
Lowest Band Edge

Highest Band Edge

Ref Level 30.00 dBm  Offset 10,1008 Mode Sweep

SGL Ref Level 30.00aBm  Offset 10,1008 Mode Sweep

6L
Count 100/100 Count 100/100
1 Spurious Emissions 1 AvgPwr
Limit Chesi Phs
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2 Result Summoar
1,685 GHz 1604 GHz 1,000 Mz 169323 GHz -34.92 dBm -21.92 dB 1,700 GHz 1710 Ghz 100,000 kHz 1.70837 GHz -245 dBm -3245dB
1,694 GHz 1,695 GHz 150.000 kHz 1.69500 GHz -36.46 dBm 2346 dB 1710 GHz 1.711GHz 150.000 kHz 1.71000 GHz -33.23 dBm -20.23 d@
1695 GHz 1710 GHe 100.000 kHz 1.70899 GHz -232dBm -3232dB 1711 GHz 1720 GHz 1.000 MHz 1.71109 GHz -30.02 dBm -17.02dB

03:46:00 P 06/11/2025 03:49:30 PM 06/11/2025

TEL : 886-3-327-3456
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG401530C

Conducted Spurious Emission

FR1 n70 / 5MHz / CP OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

04:18:25 P 06/11/2028

Ref Level 30.00 dBm  Offset 1010 dB Made Auto Sweep SGL Ref Level 30.00dBm  Offset 10.10d8 Mode Auto Sweep SGL
Count 100/100 Count 100/100
1 AvgPur
Line 3 Line _SPUR|OUS_LINE_aBS_og2
10 diir 0 4B
o o
10 dBm T T 10 dBer
SPURIOUS_LINE_ABS_002 | SPURIOUS_LINE |ABS 002
20 dBa T T 20 dBew
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40 dBm 40 di
50 50
penic, " e MWWM e st ™ el WWWM
g o>
30.0 MHz 49005 pts 8 GHz/ ) 18.0GHz | | [ 30.0 Mz 33008 pts 8GHz/ 18.0 GHz
2 Result Summar 2 Result Summar
30.000 Mz 1.000 GHz 1.000 Mz 41.03099 MHz -55.04 dBm -42.04 dB 30.000 MHz 1.000 GHz 1.000 MHz 46.36466 MHz -55.07 dBm -42.07dB
1.000 GHz 1685 GHz 1,000 MHz 1.68337 GHz -54.99 dBm -41.99 dB 1.000 GHz 1,685 GHz 1.000 MHz 1.67276 GHz -54.87 dBm
1.720 GHe 3000 GHe 1,000 MHz 1.996 25 GHz -50.97 dBm -37.97 dB 1720 GHz 3.000 GHz 1.000 MHz 2.00137 GHz 51.00 dBm
3.000 GHz 9,000 GHz 1.000 Mz 7.48710 GHz 5113 dBm -38.13dB 3.000 GHz 9.000 GHz 1.000 MHz 7.47630 GHz -50.90 dBm
9.000 GHz 13.000 GHz 1,000 MHz 10.89081 GHz -54.14 dBm -41.14 dB 9.000 GHz 13.000 GHz 1.000 MHz 10.013 30 GHz -53.75 dBm
13,000 GHe 18000 GHe 1,000 MHz 17.99063 GHz -53.89 dBm -40.89 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.99646 GHz -53.76 dBm
oy R & W Ready
04:14:24 FM 06/11/2025 04:16:27 B 06/11/2025
Ref Level 30.00 dBm  Offset 1010 dB Made Auto Sweep SGL
Count 100/100
Limit
Line _SPUR|OUS_LINE_ABS_0d2
10 diir
o
10 dBm
SPURIOUS_LINE |ABS_002
20 dBa
20
40 dBm
50
- — o ¥t o N [N S S D ———
60 8
30.0 MHz 49006 pts 8 GHz/ - 18.0GHz
2 Result Summar
30,000 MHz 1,000 GHz 1,000 MHz 41.03059 MHz -54.93 dBm -41.99 dB
1.000 GHz 1685 GHz 1,000 MHz 1.663 34 GHz -55.33 dBm -4233 dB
1.720 GHe 3000 GHe 1,000 MHz 2.00639 GHz -51.44 dBm -38.44 dB
3,000 GHz 5,000 GHz 1,000 MHz 7.49870 GHz -50.81 dBm 3781d8
9.000 GHz 13.000 GHz 1,000 MHz 10.006 %0 GHz -53.76 dBm -40.76 dB
13,000 GHe 18000 GHe 1,000 MHz 16.15078 GHz -53.99 dBm -40.99 dB

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seanron 05 FCC RADIO TEST REPORT Report No. : FG401530C
Frequency Stability
Test Conditions FR1 n70 (BPSK) / Middle Channel Limit
Temperature Voltage BW 15MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0043
40 Normal Voltage 0.0034
30 Normal Voltage 0.0033
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0068
0 Normal Voltage 0.0062
PASS
-10 Normal Voltage 0.0006
-20 Normal Voltage 0.0002
-30 Normal Voltage 0.0056
20 Maximum Voltage 0.0006
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0068
Note:

1. Normal Voltage = 3.3 V. ; Minimum Voltage = 3.135 V. ; Maximum Voltage = 4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 An70-20 of 20
FAX : 886-3-328-4978 Tx0



seanron cas. FCC RADIO TEST REPORT Report No. : FG401530C

FR1 n70

MIMO <Ant. 0+2> (Ant. 2)

Peak-to-Average Ratio
Mode FR1 n70 / 15MHz / CP OFDM
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 6.56 6.60 712 8.26 PASS
TEL : 886-3-327-3456 Page Number : An70-1 of 20

FAX : 886-3-328-4978
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG401530C

Reflovel 000dBm  Offset  7.10dB = AnBW 20 Mz Reflevel 300000m Offset 71045 = AnBW 20 Mz
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03:37:02 M 06/11/2025 03:37:26 M 06/11/2025
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG401530C

26dB Bandwidth

Mode FR1 n70 : 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz 15MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 5.15 5.31 10.17 10.22 15.33 15.19
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 5.10 5.12 10.25 10.28 15.21 15.29

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG401530C

FR1 n70 / 5MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

RefLevel 3000 B Offeet 7.1008 KW 100Kz RefLevel 3000 B Offeet 7.1008 KW 100Kz
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TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG401530C

FR1 n70 / 10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

tiVie trum

RefLevel 30,00 dBm  Offset 71008 & REW 200 kHz
Mtz Mode Auto Swesp

3008 SWT 101 ms = VBW

tiVie trum

RefLevel 3000 dBm  Offset 71065 ® REW 200Kz
- A 3000 SWT 01 ms & VBW
1 Frequency Swesp

Mtz Mode Auto Sweep

03:28:59 PM 06/11/2025

03:29:54 PM  06/11/2025
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530C

FR1 n70 / 15MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

Re Level 30,00 aBin
- At

Offser 71048 = RBW 300 kiz
3048 SWT 101 ms ® VEW 1Mz Made Auto Sweep

1 Frequency Sweep

Re Level 30,00 aBin
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" Span B0.0 MHz
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TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seanron cas. FCC RADIO TEST REPORT Report No. : FG401530C

Occupied Bandwidth

Mode FR1 n70 : 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz 15MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 4.52 4.55 9.31 9.32 14.14 14.14
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 4.48 4.49 9.33 9.33 14.20 14.13

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: An70-7 of 20
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SPORTON LAB.

e sFCC RADIO TEST REPORT

Report No. : FG401530C

FR1 n70 / 5MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

Vi Spectrum

RefLevel 30,00 dBn  Offset 71048 = REW 100kHz
3008 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep
h

| e - i

08 SWT

RefLevel 30,00 dBn  Offset 71048 = REW 100kHz
.01 ms ® VBW 300kHz

Mode Auto Sweep

(CF 17025 GHz 1001 prs 0 MHz/ Span 10.0 MHz || [F 17025 Ghz 1001 ps 0 M2/ Span 10.0 MHz
2 Marker Table 2 Marker Table

M 1 1.70237 GHz 11.05 dBm Oce B 4521207636 MHz M 1 1.703448 GHz 10.70 dBm Oce B 4553467 742 MHz

m 1 17002279 6Hz 481 dim Oce Bw Centroid 1702 488 463 GHz m 1 17002315 6Hz 449 diim Occ B Gentroid 1702 508 277 GHz

i 1 1.704 7491 GHz 5.56 dBm Oce B Freq Offset 11537319321 kHz i 1 1.704 785 GHz 467 dBim Oce Buw Fren Offset 8076 568951 kHe

03:25:41 PM 06/11/2025

03:26:36 PM 06/11/2025

. ]

64QAM

256QAM

ultiView Spactrum
RefLevel 30,00 dBn  Offset 71048 = REW 100kHz
3008 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep

|
oo
=
Bandwidth

1.703919.00 6tz

71048 ® REW 100 kHz
1.01 ms = VBW 300kHz Mode Auto

Swesp

mip) 7.47 dbm|
1,703 449,00 6Hz

(CF 17025 GHz 1001 prs 0 MHz/ Span 10.0 MHz || [F 17025 Ghz 1001 ps 0 M2/ Span 10.0 MHz
2 Marker Table 2 Marker Table

M 1 1.703918 GHz 10.76 dBm Occ Bw 4482238168 MHz M 1 1.703448 GHz 7.47 dBm Oce B 4,496 261115 MHz

m 1 1,700 2508 GHz 482 dim Oce Bw Centroid 1702492 955 GHz m 1 1,700 2388 GHz 218 dBm Occ B Gentroid 1702 486,926 GHz

i 1 1704 7351 GHz 5.50 dBm Oce B Freq Offset 7.044531 685 kHz i 1 1704 7351 GHz 279 dBm Oce Buw Fren Offset 13073912 509 kHz

03:27:31 PM 06/11/2025

03:28:28 PM 06/11/2025

weasurion.. EEENENNNE

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG401530C

FR1 n70 / 10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

Vi Spectrum

RefLevel 30,00 dBn  Offset 71048 & REW 200 kHz
308 SWT 101 ms = VBW

MHz _Mode Auto Swep

ultiView Spactrum
RefLevel 30,00 dBn  Offset 71048 & REW 200 kHz
308 SWT 101 ms = VBW

MHz_Mode Auto Swesp

Bandwidth d Bandwidth
0 ——— = = e 0 - o=
: f‘. y o £ 4
[ \ / \
/ \
N / \
v vy
e . .
I " B
e L ey =
17025 GHz 1001 pts awHz/ Span 20.0 WAz || (6717025 GHe 001 pes 0 Wb/ Span 20.0 MHz
2 Misrker Table 2 Misrker Table
mi 1 1.705217 GHz 11.70 dBm [ 9.310673571 MHz mi i 1.705337 Gz 11.48 dBm [T 9.327609511 MHz
n 1 1,697 8507 Gz 629 dim Occ B Centroid 1,702 506 064 GHa n 1 1,697 8305 Gtz 601 dim Gec B Gentroid 1,702 834 31 GHa
n 1 1.707 161 4 GHz 751 d8m Oce B Freq Offset 6063515 197 kHz n 1 1707 156 1 GHe 7.30 dben Occ B Freq Offset 5689 690 754 kHz

03:29:26 PM  06/11/2025

03:30:21 PM 06/11/2025

64QAM

256QAM

fiVie Spactrum

RefLevel 30,00 dBn  Offset 71048 & REW 200 kHz

ultiView Spactrum
RefLevel 30,00 dBn  Offset 71048 & REW 200 kHz

- At 3008 SWT 101 ms = VBW 1 Miz  Mede Auto Sweep. - At 3008 SWT 1.01ms ® VBW 1 MHz Mede Auto Sweep
1 Occupiad Bandwidth 1 Occupiad Bandwidth
W] 1143 dn W] 815 dln
17056570 6 1701 361 06
2 2
© = e ©
o - o £ 1
| / i
¥ f X
f el
Ll (¥ T N
i PR ) N Y C AT
[CARGT-TY 001 pre G/ Span 20.0 Wiz | o 17025 Gz 001 prs o s/ Span 20.0 Wiz
2 Marker Tobie 2 Marker Tobie
W I 1.705657 GHz 11.43 dBm Occ 9330557199 MHz W 1 1.701 361 GHz 815dBm Qe B 9.335059 345 MHz
n 1 116978273 GHz 601 dim Occ B Centroid 1.702 492 594 Gz n 1 11697 8396 GHz 287 dbm Occ B Gentroid 1702507 11 GHz
n 1 1,707 1579 GHe £.16 d8m Oce B Freq Oifset 7406037 491 kHe n 1 1707 1746 Ghe 318 dBim Oce B Freq Oflset

03:31:17 MM 06/11/2025

Measuring;

03:32:14 PM 06/11/2025

Measuring;

: An70-9 of 20
Tx1
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530C

FR1 n70 / 15MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

Ref Level 0000l Offset 7.10dE = RBW 300 khz

Ref Level 0000l Offset 7.10dE = RBW 300 khz

- ane 3045 SWT 107 ms ® VEW 1 Miz_Made uio Sweep - A 3045 SWT 107 ms ® VEW 1 Miz_Made uio Sweep
M) 1139 obm wifi] 1235 obm
5580 Gz 7083350 e
20 dor 20 dim
0 - i == ® A =
\ \
o { o -
\ L
i 1
| 1
- T “ -
1 f A v,
/ il A (| -
AR 001 pis 30 e/ Span 30.0 Wiz | | (617025 Ga 001 pis 30 e/ $pan 30.0 Wiz
2 Marker Table 2 Marker Table

M 1 1704958 GHz 11.99 dBm Oce B 14145581422 MHz M 1 1706336 GHz 12.35 dBm Oce B 14146709 347 MHz
n 1 1.695 435 1 GHr 656 dBm Oce Bw Centroid 1.702 507 856 GHz n 1 1.695 438 GHr 638 dBm Oce Bw Centroid 1702511 318 GHz
7] 1 17095806 GHz 757 dbm Oce Buw Freq Offset 7,855 512 085 kHz 7] 1 17095847 GHz 7.74 b Oce Buw Freq Offset 1317625 215 kiz

03:33:12 MM 06/11/2025

03:34:06 PM 06/11/2025

64QAM

256QAM

Ref Level 0000l Offset 7.10dE = RBW 300 khz
3048 SWT 101 ms = VEW 1 MHz

Made Auto Sweep

Ref Level 0000l Offset 7.10dE = RBW 300 khz
3048 SWT 101 ms = VEW 1 MHz

Made Auto Sweep

3
1 e - ) -
o o : -
ot =y i
~ Wl o
ot i o L LRI

SRR b !
CF 17025 Gz 1001 pts 3.0 MHz/ Span 30.0 MHz | | [CF 1.7025 GHz 1001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table 2 Marker Table

[ 1 1.705527 GHz 11.72 dBm Occ Bw 14.200710353 MHz [ 1 1.7025 GHz 9.77 dBm Occ Bw 14.134 225501 MHz

n I 1535 8009 Gtz 70 dim e — 170250127 Gita n I 16954507 Gtz 33 dbim e — 1702317 448 Gtz

o i 1.705 601 6 GHz 725 dim Occ B Freg Offset 1370433651 ke o i 1.705 584 6 GHz 370 36 Occ B Freg Offset 17447913163 ktz

03:35:01 PM 06/11/2025

03:35:58 PM 06/11/2025

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Conducted Band Edge

FR1 n70 / 5MHz / CP OFDM / QPSK

Lowest Band Edge / 1RB0

Ref Level 3000 dBm  Offset 10,1008

1 Spurious Emis

Ref Level 30.00dBm  OMfset 10.10d8.

Report No. : FG401530C

Highest Band Edge / 1RBmax

ns 1 Spus Emissions
Limit Check SPURIOUS UINE" ABS_002
Line _SPURJOUS_UINE US_LIN 3
20 0
10 10 dBm
o 0 dBnr
30 30 dBn
a0 I-t1
) "
\ | P
o dodamy .jw‘-"‘ ’ o
e LT I [l
e ctiminc i oy \huﬂ .\m il
£ ‘60 dBrmr
1.685 Gz R

2 Result Summay

1.685 GHz

1694 GHz
1694 GHz 1695 GHz
1695 GHz 1.700 GHz

02:56:21 PM  06/11/2025

2 Result Summa;

1.705 GHz 1710 GHz
1710 GHz 1711 GHz
1711 GHz 1.720 GHz

03:03:31 PM 06/11/2025

Lowest Band Edge / Full RB

tiv Spect
Ref Level 3000 dBm  Offset 10,1068
1 Spurious Emis

Limit Chesi
Line _SPUR|OUS_LIN

RefLevel 30.00dBm  Offset 1010 d8.

1 Spurious Emission:
SPURIOUS,_UNE: ABS,

R{OUS_LINE_ABS_od2
20 0
10 10 dBm

VPN USRI
0 0 B

Highest Band Edge / Full RB

2 Result Summar

1,685 GHz 1694 GHz
1694 Ghz 1695 GHz
1695 GHz 1.700 GHz

02:57:14 BM 06/11/2025

30 30 dBr
N
B e i
Pt
&0 60 dBr
1.685 GHx 1,705 GHa

2 Result Summa;

1.705 GHz 1710 GHz
1.710GHz 1711 GHz
1711 GHz 1.720 GHz

03:04:24 PM  06/11/2025

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : An70-11 of 20



Report No. : FG401530C

e %FCC RADIO TEST REPORT

SPORTON LAB.

FR1 n70 / 5MHz / CP OFDM / 16QAM
Highest Band Edge / 1RBmax

Lowest Band Edge / 1RB0

o~ -
RefLevel 30.00dBm  Ofset 10,10 dB Mode Sweep set

ultiView Spectrum
SGL

Ref Level 3000 dBm  Offset 10,10 dB Mode Sweep
Count 100/100
" 1 Spu Emissions.
SPURIOUS UINE- ABS_002
SPURIOUS_LINE_A8S_od2
20
sl
i - 10 dB )‘ -
]
! |
o T ‘ 0 dBnr =
C |
v | T
j o |n 5 i
[ 1 /
30 30 dBn -
f fw P
' A / i "". ! i { - Ji
e /N wpl T A | Jpl” iy
: o e M“«“‘m’wﬂ ML TRV SN | O MOYEP RPN 1 . L - ]
o — ; g || i o S —
60 60 dlim—"
1.685 GHz 3003 pts 1.5 MHz/ 1.7 GHz 1.705 GHz B 3003 pts 1.5 MHz/ 1.72 GHz
2 Result Summar 2 Result Summa
1685 Gt 1,694 GHz 1.000 Mt 1.69393 GHz ~36.69 dBm -23.69 dB 705 GH 1710 GH 100,000 kH, 1.70967 GHz 17.91 dBm
1,694 GHz 1595 GHz 50,000 kHz 1.69500 GHz -17.97 dBm -A97dB Tr0chs 711 G 50,000 it 1.71000 GHz -20.29 dBm
1,695 GHz 1.700 GHz 100,000 khHz 1.69536 GHz 17.74 dBm 1226 dB 71 o 1720 ot 1000 Mis 171106 GHz 3727 dBm

105:17 PM 06/11/2025

8

02:56:07 PM  06/11/2025

Lowest Band Edge / Full RB Highest Band Edge / Full RB

R

RefLevel 30.00dBm  Offset 1010 d8.

Nultiv Spectrum
Made Sweep saL
Count 100/100

Ref Level 3000 dBm  Offset 10,1005
1 Spurious Emissions

SPURIOUS,_UNE: ABS,

SPURIOUS_LINE_ABS_02
0
10 10 dBm
oA AR A b o EVARWY Sy
a | |0 dBor ——
T
! \
| ). |
| M) |
2T / ’\
30 e = f 30 dBm T \ e r—"
I— M’/ e "
08 it - e Y N
2 e .
&0 60 dBr
1.685 GHx 3003 pts 1.5 Miz/ 1.76H: | | [ 1705 6Ha - 3003 pis 15 MHa/ 72 6Hz
2 Result Summa 2 Result Summa
1,685 GHr 1694 GHz 1.000 MHz 1.69400 GHz -25.79 dBm -12.19dB 1.705 GHz 1710 GHz 100.000 kHz 1.70821 GHz 5.28 dBm -24.72dB
1694 Gl 1695 GHz 50,000 ki 1.69499 GHz -21.30 dBm -14.30 dB 1.710GHz 1711 GHe 50.000 kHz 1.71001 GHz -26.36 dBm -13.36 dB
1,695 GHz 1.700 GHz 100,000 kiz 1.69873 GHz 5.65 dBm -24.35 dB 1 b 20 cHe 1000 M 171104 GHz 2777 dBm 1477 dB
neody N " = Rescy (N -

02:59:00 PM  06/11/2025 03:06:10 PM 08/11/2025

TEL : 886-3-327-3456 Page Number 1 An70-12 of 20
FAX : 886-3-328-4978 Tx1



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530C

FR1 n70 / 5MHz / CP OFDM / 64QAM

Highest Band Edge / 1RBmax

Lowest Band Edge / 1RB0

Ref Level 30.00dBm  OMfset 10.10d8.

Mode Sweep

6L

Count 100/100

1 AvgPyr

ultiView Spectru
Ref Level 3000 dBm  Offset 10,10 d8 Made Sweep |
Count 100/100
1 Spurious E 1 avgrwr || Spurious Emissions
Limit Phss SPURIOUS UINE" ABS_002
3 ne _SPURIOUS _LINE_A8S_od2
20 20
N
10 10 dBm T 5
|
0 { 0 dBnr j :
# : l‘\
{
| {d
JJ N .If
30 Jl 30 dBn "\
4 A A /
-40 i f
A / ] I 1 A on
. e | Y | \ A L el ] et
5 PSR SRR PP T N Y T S e
i — e S ST T T e ———
0 Al 50 i bstag oD
1.685 Gz 3003 ps 1.5 M/ 176 || 1705 GHa 003 pis 5 Wbia] 72 GHe
2 Result Summa 2 Result Summa
1.685 GHz 1694 GHz 1.000 Mz 1.69400 GHz -37.55 dBm -24.55 dB 1.705 GHz 1.710 GHz 100.000 kHz 1.70961 GHz 16.92 dBm -13.08 d8
1694 Gtz 1.695 Gtz 50,000 itz 1.69500 GHz ~20.26 dBm -1.26 db 1710 GHe 1711 GHe 50.000 kHz 1.71000 GHz -19.53 dBm 653 dB
1,695 GHz 1.700 GHz 100,000 khHz 1.69535 GHz 17.14 dBm -12.86 dB 71 o 1720 ot 1000 Mis 171103 GHz ‘3641 dBm 2371 dB
peay N fesdy
02:59:53 7 06/11/2025 03:07:04 PN 06/11/2025
Ref Level 30.00 dBm  Offset 101045 Mode Sweep saL Ref Level 30.00 d8m  Offset 10.10.d8. Mode Sweep
Count 100/100
 Spurlous E T Avgpeer || Seurious Emissions
Limit C PRSS SPURIOUS_UINE: ABS S5
3 URIOUS_LINE_A8S_oq2 ss
20 0
10 10 dBm
b At o g e b b i, A R o g ANt b,
a . ] |0 g 1+
| | \
| | 1 |
T
. g |
120 dis
" ¥ Af \
" i
30 P — 30 dBr M,.,‘,_w_ o o
T SR S
“ I g
- T M ST
| sttt fhanl LN
0 60 B
1.685 Gz 3003 ps 1.5 M/ 176 || 1705 GHa 003 pis 5 Wbia] 72 GHe
2 Result Summa 2 Result Summa
1685 Gt 1694 Ghr 1.000 Mt 1.69391 GHz -25.85 dBm -12.85 dB 1705 GH L710 GH 100,000 kH 1.70792 GHz 2.62 dBm 2538 dB
1694 GHz 1695 GHz 50,000 ki 1.69500 GHz -30.10 dBm -17.10 dB maw: 1m EH: 50.000 kH: 1.71001 GHz -29.40 dBm -16.40 dB
1,695 Gz 1.700 Gz 100000 kiz 1.69919 GHz 4.85 dBm -2515dB T o 1720 o 1 000 Mis 171110 GHz 28.32 dBm 153248
ey o . "
03:07:57 PM 06/11/2025

03:00:47 BM  06/11/2025

Page Number

: An70-13 of 20

Tx1

TEL : 886-3-327-3456
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530C

FR1 n70 / 5MHz / CP OFDM / 256QAM

Lowest Band Edge / 1RB0

Highest Band Edge / 1RBmax

Ref Level 3000 dBm  Offset 10,1008

Ref Level 30.00dBm  OMfset 10.10d8.

i Sgnaious 1 Spurious Emissions
Limit G SPURIOUS UNE-ABS_002
SPURJOUS_LINE_ABS_0g2
20 20
10 10 dBm
0 0 dBor
30 30 dBo
a0 ;-i
A ———— h T o —— U P
B R— = AV e —
0 | b0 g
1.685 GHz 1.705 GHz 1.5 MHa/
2 Result Summar 2 Result Summa;
1685 GHz 1694 GHr 1.705 GHz 1710 GHz . GHz 14.38 dBm
1694 GHz 1,695 GHz 1710 GHz 1711 GHz 1000 GHz -23.82 dBm
1.695 GHz 1.700 GHz 1711 GHz 1.720 GHz 1101 GHz -40.23 dBm
festy

03:01:42 PM 06/11/2025

03:08:52 FM 06/11/2025

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 10,1068

1 Spurious Emissions

RefLevel 30.00dBm  Offset 1010 d8.

1 Spurious £
Limit G SPURIOUS, UINE. ABS.
SPURJOUS_LINE_ABS_0q2
0 0
i0 10 dBm
0 T Y
|
I

03:02:35 BM  06/11/2025

03:09:45 PM  06/11/2025

30
40 e Ay bl TR 'af .WM
ke g |
—

| spon il

&0 60 dBiny

1,685 GHz 1.705 GHa 1.5 MHz/

2 Result Summa 2 Result Summa:
1685 GHz 1.705 GHz 70862 GHz 1.28 dBm
1694 GHz 1710 GHz 1000 GHz -31.89 dBm
1,695 GHz 1711 GHz 1104 GHz -33.98 dBm

Ready

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: An70-14 of 20

Tx1




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530C

FR1 n70 / 10MHz / CP OFDM / QPSK/ Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 10,1008

1 Spurious Emissions
Limit Chesi
Line _SPURJoUS.

Made Sweep

RefLevel 30.00dBm  OMfset 10.10d8. Mode Sweep

15 s Emis:

6L

Count 100/100

1 AvgPyr

2 20
10 10 dBm
0

L T

0 E—— %30 dBor [ - |
’r.wu.qwumww_. \\. S—
a0

&0 60 dBr

1.685 GHz 3003 pts. 1.7 GHz B 3003 pis 2.0 MHz/ 1.72 GHz
2 Result Summa

1.685 GHz 1694 GHz
1694 GHz 1695 GHz
1695 GHz 1.705 GHz

1.000 MHz

100,000 ktiz
100,000 kHz

2 Result Summa;

03:10:45 PM  06/11/2025

03:14:26 P 06/11/2025

1700 G 1710 G 100.000 ki 1.70941 GHz 1.72 dBm -28.28.d8

1.710 GHz 1711 GHz 100,000 kHz 1.71001 GHz -28.56 dBm -15.56 dB

1.711 GHz 1.720 GHz 1.000 MHz 1.71101 GHz -26.74 dBm -13.74 dB
N

FR1 n70/10MHz / CP OFDM / 16QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 30.00 dBm  Offset 10.10 B

Made Sweep

RefLevel 30.00dBm  Offset 1010 d8. Mode Sweep

03:11:37 BM 06/11/2025

saL
Count 100/100
1 Spurious Emissions
SPURIOUS LINE: ABS_00:
INE_ABS_0G2 SPURIOUS_LINE_ABS_od2
20 20
10 10 dBm
0 L s e
[ 1
|
10 K L
SPURIOUS._LINE | ABS. | |
-20 dBm B .
] \
[ ) Honu,
5 T o e e T
0 U P ey 30 dBrr e T A . -
RS e
el
-60 60 dBrm-
1.685 GHz 3003 pis 1.7 GHz ) 3003 pts .0 MHz/ 1.72 GHz
2 Result Summal
1685 Gt 1634 GHir 1.000 Mtz .70 GHz 1.710 GHz 100.000 kHz 1.707 56 GHz 1.95 dBm -28.05 dB
1634 Gl 169 Grz 100,000 kftz 1.710 GHz 1711 GHe 100.000 kHz 1.71001 GHz -30.10 dBm -17.10dB
LIS G LT CH J000 It 1711 GHz 1720 Gz 1,000 Mz 171113 GHz -26.15 dBm 1315 d8
ey . o C50

03:15:18 PM  06/11/2025

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : An70-15
Tx1

of 20




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530C

FR1 n70 / 10MHz / CP OFDM / 64QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 10,1008

1 Spurious Emissions

Made Sweep

SGL

Count 100/100

Ref Level 30.00dBm  OMfset 10.10d8.

s Emis:

Mode Sweep

6L
Count 100/100

1 AvgPyr

Limit Chesi i SPURIOUS UINE-ABS_002 s
Line _SPURJoUS. Line _SPUR{OUS_LINI 2

20 b1}

10 10 dBm

0 - L e

O dBm e

20 d
L \
| |20 dBom bt '
" S ——
& 60 dBrm
1.685 GHz 3003 pts 2.0 MHz/ 1.705 GHz 1.7 GHz 3003 pts 2.0 MHz/ 1.72 GHz
2 Result Summar 2 Result Summa
1,685 G 1,694 GHz 1.000 Mitz 1.69399 GHz ~27.48 dBm -14.48 dB "L100 Gtz 710 Orte 100,000 krtx 170538 Gz a3 cBm NSST
1694 Gt 1695 Gtz 100.000 ki 169499 GHz -30.71 dBm -17.71 db 1710 GHz 1711 Gz 100.000 kite 1.71001 GHz -29.21 dBm 1621 dB
1695 GHz 1.705 GHz 100000 kiz 1.70242 GHz 235 dBm -27.65 dB o THooe o e 0 e Err e s
03:12:30 PM  06/11/2025 03:16:11 PN 06/11/2025
Ref Level 30.00Bm  Offset 10.10 8 Mode Sweep saL RefLevel 30.00dBm  Offset 1010 d6 Mode Sweep 6L
Count 100/100 Count 100/100
1 Spurious Emissions 1
SPURIOUS _UINE: ABS_00;
Line _SPURJGUS_UINE_ABS_od2 SPURIOUS_LINE_ABS_0d2 rhes
20 20
10 10 dBm
’ i P PPN T " v || K NPT S Py —
f | /
10 | !
SPURIOUS LINE  ABS § | Il |
-20 dBm- ‘ - B X
| | , |
30 T 7| [ {30 dBr i
s A v b ey M 1V L S Wy
s A, oy
. Lot / A I
P Wit hnd
&0 60 dBnr
1.685 GHz 3003 pes 0 MHz/ 1.705 GHz 1.7 GHz 3003 pts 0 MHz/ 1.72 GHz
2 Result Summal
1,685 G 1694 GHz 1.000 MH: 1.69322 GHz ~32.60 dBm -19.60 dB 700 Giis 710 Crix 100000 K11z T0ETe Oz 108 0Bm 08 O
1694 Gtz 1695 GHz 100,000 Kz 1.69500 GHz -34.23 dBm 2123 dB i Bt 100,000 ks 171001 cHa 2153 e
1.695 GHz 1.705 GHz 100.000 kHz 1.703 98 GHz -0.90 dBm -30.90 dB 1.711 GHz 1720 GHz 1.000 MHz 1.71147 GHz 32.42 dBm -19.42 dB
ey D 5 [T

03:13:24 BM  06/11/2025

03:17:08 PM  06/11/2025

TEL : 886-3-327-3456
FAX : 886-3-328-4978

: An70-16
Tx1

Page Number

of 20




seanron cas. FCC RADIO TEST REPORT

Report No. : FG401530C

FR1 n70 / 15MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 30.00 dBm  Offset 10,1048 Mode Sweep

2 Result Summa:

1,685 GHz 1694 GHz 1.000 MHz 1.69383 GHz -28.88 dBm
1.694 GHz 1.695 GHz 150.000 kHz 1.69499 GHz -31.64 dBm
1695 Ghz 1710 Ghz 100,000 kHz 1.70791 GHz

2 Result Summar

02:51:23 BM D06/11/2028

Ref Level 30.00 dBm  Offset 10.10d8 Mode Sweep S6L
Count 100/100 Count 100/100
e " 1 AugPwr P
Limit Ches)
Line _SPUR|OUS_LINE_ABS_0(2 E
0
10 dBimr
! e SN S U ——-———
10 1 10 dBm
SPURIOUS_LINE_ABS_002 | |
-20 dBiny + t ] 20
f SES
o MWL/ -
I5% b 40
50 50
-60 60 dir
1685 GHz 3003 pts 5 MHz/ 1716GHz | | | 1.7 GHz 0 MHz/

1.72 GHz

02:48:20 M 06/11/2025

1.700 GHz 1710 GHz 1.70899 GHz -29.35 dB.

1710 6Hz 1711 GHz 171002 GHz 1497 dB

1711 GHz 1.720 GHz 1.71122 GHz 13.47 d8
T s dne

FR1 n70/15MHz / CP OFDM / 16QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 30.00 dBm  Offset 10,1008 Mode Sweep

1 Spurious Emissions

Ref Level 30.00aBm  Offset 10,1008 Mode Sweep

6L

Count 100/100

Limit Chesi
Line _SPUR|OUS_LINE_ABS_0(2
20
10 dBim
0 - T B Ll e
10 | 10 dBa
SPURIOUS_LINE_ABS_00Z [ (
20 dbmr + + 20
30 M‘ 7 K SR ————
— -
I e A -0
-50 50
&0 60
1,685 GHz 3003 pts 5 Mz T7GHE O MHz] 172 GH:
2 Result Summoar
1,685 GHz 1604 GHz 1,000 Mz 169395 GHz -28.18 dBm 1,700 GHz 1710 Ghz 170831 GHz -29.64 dB
1,694 GHz 1,695 GHz 150.000 kHz 1.69500 GHz -30.19 dBm 1710 GHz 1.711GHz 1.71000 GHz -14.75 dB
1.695 GHz 1.710 GHz 100.000 kHz 1.70831 GHz 0.95dBm 1.711 GHz 1.720 GHz 1.711 26 GHz -12.64 dB

02:51:52 BM 06/11/2025%

02:49:00 M 06/11/2025

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: An70-17 of 20
Tx1




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530C

FR1 n70/ 15MHz / CP OFDM / 64QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 30.00 dBm  Offset 10,1048

Mode Sweep

Ref Level 30.00dBm  Offset 10.1008

2 Result Summa:

saL Mode Sweep SGL
Count 100/100 Count 100/100
e " 1 AwgPwr Py
Limit Ches)
Line _SPUR|OUS_LINE_ABS_02 E
0
10 dBimr

0 P ROy P ey | | [ e ey

N S b i 1
10 1 t 10 dBm T T \ T
SPURIOUS_LINE_ABS_002 |
-20 dBinv T + 20 :

|
/ | \ -
30 H| |20 3
MM’LJ Mo

it i 40
50 50
-60 60 dir
1,685 GhHz 3003 pts 5 MHz/ 17164z || [ 1.7GHz 3003 pts 0 MHz/ 172 GHz

2 Result Summar

02:52:20 BM 06/11/2028

1,685 GHz 1,69 GHz 1.000 MHz 1.69386 GHz -28.78 dBm -15.78 dB 1.700 GHz 1710 6tz 100.000 kHz 1.70661 GHz 0.12 dBm -29.88 dB
1.694 GHz 1.695 GHz 150.000 kHz 1.69500 GHz -31.31dBm -18.31 dB 1.710 GHz 1.711 GHz 150.000 kHz 1.71001 GHz -31.12dBm -18.124d8
1,695 GHz 1.710 GHz 100.000 kiz 1.70849 GHz 0.09 dBm -29.91 dB 1711 GHz 1720 Gz 1.000 MHz 1.71109 GHz -26.46 dBm -13.46 dB.

ety N 0N ety D S UL

02:49:48 FM 06/11/2025

FR1 n70 / 15MHz / CP OFDM / 256QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 30.00 dBm  Offset 10,1008

Mode Sweep

Ref Level 30.00aBm  Offset 10,1008

saL Mods sweep 6L
Count 100/100 Count 100/100
1 Spurious Emissions 1 AvgPwr
Limit Chesi
Line _SPUR|OUS_LINE_ABS_0(2
20
10 dBim
0 0.dBm
- R B F e i e et e s St A A o [P e i I
0 , H|[10a0m ‘i
SPURIOUS_UINE AB5 502 | ‘ \
-20 dBi t H| |20 T
{ | \
30 i ] ‘.
{ ! s L ——

T e
fomet A —
et
-50 50
&0 60 dbi
1,685 GHz 3003 pts 5 Mz 171 Ghs | | [17GHz 3003 pts © MHz/ 172 GH:

2 Result Summoar

02:53:04 BM 06/11/202%

1,685 GHz 1604 GHz 1,000 Mz 169379 GHz -3417 dBm -21.17 dB 1,700 GHz 1710 Ghz 100,000 kHz 1.70898 GHz -252 dBm -3252dB
1,694 GHz 1,695 GHz 150.000 kHz 1.69500 GHz -35.05 dBm 1710 GHz 1.711GHz 150.000 kHz 1.71000 GHz -32.96 dBm -19.96 dB
1695 GHz 1710 GHe 100.000 kHz 1.70878 GHz -2.66 dBm 1711 GHz 1720 GHz 1.000 MHz 1.71341 GHz -31.89 dBm -18.89dB.

02:50:18 FM 06/11/2025

TEL : 886-3-327-3456

FAX: 886-3-3

28-4978

Page Number
Tx1

: An70-18 of 20




SPORTON LAB.

e %FCC RADIO TEST REPORT

Report No.

: FG401530C

Conducted Spurious Emission

FR1

n70 / 5MHz / CP OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

Ref Level 30.00dBm  Offset 1010 dB

Mode Auto Sweep

6L

Count 100/100

Ref Level 30.00dBm  Offset 101048

Mode Auto Sweep

6L

Count 100/100
1 AvgPwr

03:23:30 P4 06/11/2028

Line 2 Line _SPUR|OUS_LINE_ABS_0g2
10 diir 0 4B
o o
10 dBm 10 dBer
SPURIOUS_LINE |ABS_002 SPURIOUS_UINE | ABS 002
20 dBa 20 dBew
30 -30
40 dBm 40 di
50 -50
08 oAt
30.0 MHz 49005 pts 3GHz/ 18.0GHz | | [ 30.0 Mz 33008 pts 8GHz/ 18.0 GHz
2 Result Summar 2 Result Summar
30.000 Mz 1.000 GHz 1.000 Mz 4054611 MHz -55.03 dBm .03 30.000 MHz 1.000 GHz 1.000 MHz 57.51687 MHz 55.25 dBm -42.25dB
1.000 GHz 1685 GHz 1,000 MHz 1.68491 GHz -55.11 dBm -42.11 dB 1.000 GHz 1,685 GHz 1.000 MHz 1.67772 GHz -55.20 dBm -42.20 dB
1.720 GHz 3.000 GHz 1.000 MHz 1.99657 GHz 50.56 dBm -37.56 dB 1720 6Hz 3.000 GHz 1.000 MHz 200361 GHz .74 dBm -37.74 dB
3.000 GHz 9,000 GHz 1.000 Mz 7.49270 GHz -51.06 dBm -38.06 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.495 10 GHz 50.79 dBm 31.79dB
9.000 GHz 13.000 GHz 1.000 MHz 10.00630 GHz -53.80 dBm -10.80 9.000 GHz 13.000 GHz 1.000 MHz 10.04810 GHz -54.11 dBm -41.11 dB
13000 GHz 18000 GHz 1000 MHz 17.96396 GHz -53.87 dBm -30.87 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.98938 GHz -53.78 dBm -40.78 dB
03:19:26 FM 06/11/2025 03:21:28 B 06/11/2025
Ref Level 30.00 dBm  Offset 1010 dB Made Auto Sweep SGL
Count 100/100
Limit
Line _SPUR|OUS_LINE_ABS_0G2
10 diir
o
10 dBm
SPURIOUS_LINE |ABS_002
20 dBa
30
40 dBm
50
— s P A S I S S
60
30.0 MHz 49005 pts 3GHz/ 18.0GHz
2 Result Summar
30,000 MHz 1,000 GHz 1,000 MHz 36.42464 MHz -55.32 dBm 4232 dB
1.000 GHz 1685 GHz 1,000 MHz 1.68098 GHz -55.33 dBm -4233 dB
1.720 GHz 3.000 GHz 1.000 MHz 2.00809 GHz -50.81 dBm 37.81d
3.000 GHz 5,000 GHz 1.000 MHz 7.49390 GHz 51.03 dBm 38.03 dB
9.000 GHz 13.000 GHz 1,000 MHz 10.002 %0 GHz -53.92 dBm -40.92 dB
13000 GHz 18000 GHz 1000 MHz 16.15245 GHz -54.07 dBm -41.07 dB

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: An70-19 of 20
Tx1




seanron 05 FCC RADIO TEST REPORT Report No. : FG401530C
Frequency Stability
Test Conditions FR1 n70 (BPSK) / Middle Channel Limit
Temperature Voltage BW 15MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0045
40 Normal Voltage 0.0045
30 Normal Voltage 0.0004
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0053
0 Normal Voltage 0.0002
PASS
-10 Normal Voltage 0.0021
-20 Normal Voltage 0.0013
-30 Normal Voltage 0.0074
20 Maximum Voltage 0.0028
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0036
Note:

1. Normal Voltage = 3.3 V. ; Minimum Voltage = 3.135 V. ; Maximum Voltage = 4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 An70-20 of 20
FAX : 886-3-328-4978 Tx1



saaFCC RADIO TEST REPORT

Report No. : FG401530C

FR1 n71
<SISO Mode>
Peak-to-Average Ratio
Mode FR1 n71/20MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 3.76 4.38 5.44 5.76 PASS
Mode FR1 n71/20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.68 PASS
Page Number 1 An71-1 of 29

TEL: 886-3-327-0868
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530C

Pl/2 BPSK

FR1 n71/20MHz / DFT-S OFDM / Middle Channel / Full RB

Ref Level 30,00 dBn ffset
- an

QPSK

S70dB = ARBW 30 MHz
3008 Mess Time 6.5 ms

Reflevel 300008 Offset 67045 = AnBW 20 Mz
Atk 505 Meos Time 65 ms
1CC0F =3
IE =
o I
&
\ I
‘ t
IE04 108 7
¥
t
(CF 680.5 Wz Mean Pwr + 20,00 d8 | | (GF680.5 iz Mean Pwr + 20,0048
2 Result Summ: Somples: 130000 2 Result Summ, Somples: 130000
- 2273 dBm 26.75 dBm 4.02 d8 1848 3388 3.76 98 35448 = 22.18dBm 26.87 dBm 4.69 dB 23848 402 db 438d8 .56 d8
s ) A 2 e e
07:39:27 MM 11/08/2024 07:38:47 B4 11/08/2024

16QAM

64QAM

Ref Level 30,00 dBn ffset

6.70dB & AnBW 30 MHz Ref Level 3000 aBm  Offset 6708 = AnBW 20 MHz
- A 3008 Meas Time 6.5 ms. - Att 3038 Meas Time 6.5 ms.
1 CCDF 15a View 1 CCDF 15 View
s ~
. i
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y ;
§ 1 5
|
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1E04- ‘ TE04:
|
i
|
a5 e Miean Pur +2000 48 | |G 80 5 e Micar P + 20,0068
2 Result Surmmi Samples: 130000
- 21.07 dBm. 26.73 dBm 5.66 dB 2.90 4B 48608 544 dB 56248
e i S W
07:39:07 MM 11/08/2024

2 Result Summ, Samples: 130000
= 20.65 dBm 26.62 dBm 5.97 dB 288 dB 5.04 B 576 B 5.8 d8

Mo wo o
07:38:27 B4 11/08/2024
RefLevel 3000 B Offset 6,705 = AnBW 20 MiHiz
- an 3008 Mess Time 6.5 ms
1 CCDF

(CF 680.5 MHz.

Mean Pwr + 20,00 dB

2 Result Summs Samples: 130000
- 18.66 dBm 26.15 dBm 7.50 dB 2.58.d8 522 4B .68 9B 73448

[
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG401530C

26dB Bandwidth

Mode FR1 n71 : 26dB BW(MHz) / DFT-S OFDM
BW SMHz 10MHz 15MHz 20MHz
Mod. Pl/2 BPSK Pl/2 BPSK Pl/2 BPSK Pl/2 BPSK
Middle CH 5.11 9.78 14.57 19.31
Mode FR1 n71 : 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 5.24 5.29 10.34 10.29 15.22 15.31 20.46 20.52
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 5.32 5.33 10.20 10.26 15.37 15.27 20.42 20.48
TEL: 886-3-327-0868 Page Number : An71-3 of 29
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG401530C

FR1 n71 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

Ref Level 30,00 dB  Offset 57008 = REW 100 kHz
- an 3008 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep

il Y1l

] YRl T o -A‘wl
i W Wit

6805 Mz 70001 pis T Span

—Hk T T
ll_\'w'\"vﬁ“,\ 'NL\«‘\IV g g g
"

07:37:38 PM 11/08/2024

FR1 n71 / 5MHz / CP OFDM / Middle Channel / Full RB

QPSK 16QAM

Ref Level 30,00 dB  Offset 57008 = REW 100 kHz Ref Level 30,00 dB  Offset 57008 = REW 100 kHz
= A 3108 SWT 101 ms ® VBW 300kHz Mode Auto Sweep = A 3008 SWT 101 ms = VBW 300 kHz _ Mode Auto Sweep

520300 MK 525600 MK

: - - . - .-
| |
|

10 dBm Tt 1 10 B W2 11814d
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Mewics . NNNRNNNNR p T MECR

07:37:08 PM 11/08/2024 07:35:48 MM 11/08/202%

64QAM 256QAM

Ref Level 30,00 dB  Offset 57008 = REW 100 kHz Ref Level 30,00 dB  Offset 57008 = REW 100 kHz

- are 3008 SWT 101 ms & VBW 300kt Mode Auto Sweep - are 3008 SWT 101 ms = VBW 300kt Mode Auto Sweep

2.8 b 6.4 dbm
5400 Wz 5400
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG401530C

FR1 n71/10MHz / DFT-S OFDM / Middle Channel / Full RB
Pl/2 BPSK

Ref Level 30,00 B Offset 57008 ® REW 200 kHz
- an

3006 SWT 101 ms ® VBW 1Mtz Mode Auto Sweep

851 dbim|
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QPSK 16QAM
o EN B =
- Att 3008 SWT 101 ms = VBW MHz  Mode Auto Sweep - Att 3008 SWT 101 ms = VBW MHz  Mode Auto Sweep.
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- an
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG401530C

FR1 n71/15MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

Ref Level 30,00 B Offset 57008 ® REW 300 kHz
- an 3008 SWT 101 ms ® VBW 1tz Mode Auto Sweep

70 dBem

07:28:27 MM 11/08/202%
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(. ] e

FR1 n71/15MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

Ref Level 30,00 B Offset 57008 ® REW 300 kHz

Ref Level 30,00 B Offset 57008 ® REW 300 kHz

07:27:57 MM 11/08/202%

[— ]

- At 3005 SWT 101ms = VBW Mtz Mode Auto Sweep - At 3005 SWT 101ms = VBW MHz  Mode Auto Sweep.
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64QAM

256QAM

Ref Level 30,00 B Offset 57008 ® REW 300 kHz

Ref Level 30,00 B Offset 57008 ® REW 300 kHz

07:26:10 PM 11/08/2024

1
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG401530C

FR1 n71/20MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

Ref Level 30,00 B Offset 57008 ® REW 500 kHz
- an 3008 SWT 101 ms ® VBW 2wtz Mode Auto Sweep

rmMMwmn\

18.313.00 Mz

s
W

P

(GF680.5 MHz 70001 pis 0 Mz

Span 70.0 WAz

07:20:39 PM 11/08/2024

FR1 n71/20MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

Ref Level 30,00 B Offset 57008 ® REW 500 kHz

Ref Level 30,00 B Offset 57008 ® REW 500 kHz

07:21:10 PM 11/08/2024

Span 70.0 MHz

07:22:30 PM 11/08/2024

- At 3005 SWT 0.1 ms ® VBW 2MHz Mode Auto Sweep - At 3000 SWT 10.1ms ® VBW 2MHz Mode Auto Sweep
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64QAM
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Ref Level 30,00 B Offset 57008 ® REW 500 kHz
- an 3008 SWT 101 ms ® VBW 2wtz Mode Auto Sweep

Ref Level 30,00 B Offset 57008 ® REW 500 kHz

- an 3008 SWT 101 ms ® VBW 2z Mode Auto Swesp

(GF680.5 MHz 70001 pis 0 Mz
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0001 pis
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG401530C

Occupied Bandwidth

Mode FR1 n71 : 99%0BW(MHz) / DFT-S OFDM
BW SMHz 10MHz 15MHz 20MHz
Mod. Pl/2 BPSK Pl/2 BPSK Pl/2 BPSK Pl/2 BPSK
Middle CH 4.50 8.95 13.47 17.98
Mode FR1 n71 : 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 4.49 4.56 9.31 9.30 14.16 14.15 18.96 19.03
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 4.50 4.52 9.31 9.33 14.19 14.13 19.03 19.12
TEL: 886-3-327-0868 Page Number : An71-8 of 29
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG401530C

FR1 n71/ 5MHz / DFT-S OFDM / Middle Channel / Full RB
Pl/2 BPSK

S S

i
20 _
0 {
o i
o
|
(CF £80.5 MHz. 1001 prs 0 MHz/ Span 10.0 MHz
2 Marker Table
M 1 679.381 MHz 17.25 dBm Oce B 4.501 556 304 MHz
m 1 678.235 32 MHz 12.20 dim Oce Bw Centroid 80,486 100 659 MHz
i 1 680,736,868 MHz 1041 d8m Oce B Freq Offset 1389934092 bz

07:38:05 PM 11/08/2024

FR1 n71 / 5MHz / CP OFDM / Middle Channel / Full RB
QPSK 16QAM

e - s B v - B

Ref Level 30,00 dB  Offset 57008 = REW 100 kHz

Ref Level 30,00 dB  Offset 57008 = REW 100 kHz

- At 3008 SWT 101 ms ® VBW 300kHz Mode Auto Sweep - At 3005 SWT 101 ms ® VBW 300kHz Mode Auto Sweep
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2 Marker Table 2 Marker Table

W 1 579.571 MHz 13.19 dBm Oce 4.497 742409 MHz W 1 679.621 MHz 1437 dBm Qcc B 4.566450 006 MHz

m 1 7823112 Wiz 784 dim Occ s Centroid 680479931 843 Mz m 1 78213 46 Mz 755 diim Oce B Gentroid 580,496 684 576 MHz

¢} 1 682728 86 MHz 8.72 dBen Oce Bw Freq Offset -20.008 156 903 kHz ¢} 1 682.779 91 MHz 6.79 dBm Occ Bw Freq Offset 3315424 33 kHz

07:36:42 PM 11/08/2024 07:36:15 MM 11/08/2028

64QAM 256QAM

e - s B v - B

Ref Level 30,00 dB  Offset 57008 = REW 100 kHz Ref Level 30,00 dB  Offset 57008 = REW 100 kHz
SWT 101 ms ® VBW 300kt Mode Auto Sweep - an 3008 SWT .01 ms = VBW 300 kHz _ Mode Auto Sweep
h iad Bandwidth

970 o
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2 Marker Table 2 Marker Table
W 1 682138 MHz 13.83 dBm Oce 4503172815 MHz W 1 680.66 MHz 9.70 dBm Qcc B 452189879 MHz
m 1 7822977 Wiz 737 dim Occ s Centroid 580,481 359 442 Mz m 1 7821614 Mz 287 dim Oce B Gentroidd 680477085 257 MHz
n 1 68273295 Mz 701 dim Occ B Freq Offset 18,640 555 564 kHe n 1 68273803 MHz 375 dbm Occ B Fre Offset 22914 743 21 kHe
. [ [
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